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ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE

19 A A % Qo

BAGE 5 / 5] .
. DATE OF_ISSUE 2013.06.30
FINNE ! AW E
CERTIFICATE NO.: PE201307-0116-001420(5009710) MILL S TEST CERTIF I CATE L/C No. (PO No.) : GB550300AM (504/12770/68060)
4 F oo e & 8 7} :
COMMODITY E.R.¥ STEEL PIPE SefH -S:AH.- Sieeﬁ, Cﬂrp“ CUSTOMER SALZGITTER MANNESHANN INTERNATIONAL GMEH
'EEE ()M} OF A .2 7
SPECIFICATION : ASTA A500 B{2010a) HEAD ORFICE; SEAH TOWER, 45 YANGHWA-RO; MAPO-GU, SEOUL, KOREA _SHIPPER SEAH_STEEL CORPORATION
PORANG PLANT; 14-1, JANGHEUNG-DONG, NAM-GU, POMHANG
HoAT N0 | e 2 8 8 + & % QUANTITY o N
N .| (BATCH NO.) ORDER SIZE B I g o FHFT/T) REMARK
*1 . PCS TOTAL LENGTH WEIGHT
S007474 ' ——
" 1) . . L . 2 R ; .
17| smia14z0200) BSC 167 k1t X031 X 40.000 FT ¢ 960.000 FT} . 25-018) snoping FULL CHRNICAL, PHYSICAL AND NECHANICAL ANALYSIS
18 || BSC 14* X 14° X 0.375." X 40.000 FT 21 840.000 FT 26.040 = EpU——
SN02662 : C @ i S/
19 |(singiszot0)| BSC W' X 14" X0.375 " X 40.000 FT _ 10 400.000 FT 12,400 i i
morosTaTic | N | vo|F[s|ciru|Bi{pfc|F|F|rF| zinc conrma CHEMICAL CORPOSITIONGS) TENSILE TEST nipact
TEST ITIfLIH|OJEAJE}R|IR|LIL|EL TEST : ; (Gage Length : 50mm) {T) |narD~} HEAT
SEIALOLBISE XL e RIS NISS [TRENT
HEAT NO el R R g ' D e deih o| TEnsiLE | YIELD | E.L [ENE-|SHEAR TEST | MENT
4 AN|TIK peE|l1lT|ul|1]6|RT|WEiH oF clsibmip|s CEq .
NO. | (BATCH ¥0.) & LS8 & UTiN NI E | S & 20 cour & 1 | SIRENGTA | STRENGTH RGY | AREA
| ! ] : .
Tl G i |eawss| «3 G +4|+5 | +6 «7 «g xg| DSl Psi fw1g rould % +11
AE MAX )30 45145
|sPEC MIN S 58000 | 46000 | 23
17 | So74s3 G % 16|11 48 |10]5
(SHNG143020) p [15|mR{ 40 |10] 4| L| 723v0 | 49600 | 34
p- |15 1149 fu1]s
18 | 5099645 G cE {wlaltas|al4l:
(SHNG151070) po|16[.1 )50 [10) s | L1 74120 | s0180 | 37
p.l17|®R|50. ]9 )6 :
19 | sqoz662 G B |17|.1 ] 49 (11] 7 : .
(SHN6152010) P 1811 50°110}6 L] 72800 | 50180 | 34
p |17| 249 |10] 7
N O r1-BSC:Black Square End(%0*) *GIGOOD *FriTrace = v TAIS CERTIFICATE 1S
e s 0D *Fr:Trace - I ‘
) | _
0 | Refer To | | o-fi:Heat(Ladle) Analysis. PiProduct Analysis «/-2:X100, 3:X1000 ISSUED ACCORDING TO EN 10204 3.1
B ars g +0-1:Base Metal Longitudinal +10-E.L:Elongation . (IS0 10474 3.1.B}
. TR AL BW F49 A Aﬁj “‘ zMol] R ﬂ‘%‘»}
Surveyor : (WE, HEREBY CERTIRY nlm THE MATERIAL HEREIN HAS BEEN MADE AND TI)ESTED IN ACCORDANCE WITH Manager of Q.M Dept.




